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Photo. 1. Cracks on the slab surface

3 EBR®R after grinding. ]
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© A4 ,BMELIRSTITEECREMSCANEREL C {Si|Mn| P | S |NiCrjal
o Steel Al 0.06 | 0.3 | 0.6 |0.03[0.003| 0.1 | 16.3]0.01
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- Fig. 2. Residual stress on the slab
Fig. 1. Charpy impact test results. surface measured by X-ray
diffraction.
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